SERIAL NUMBERS PRODUCT NO.

SHT 1 OF
FROM BS8412 HPF1020 2 SHTS

REVISION

DETAIL A
SCALE2:15

IMPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

www.hi-force.com




SERIAL NUMBERS PRODUCT NO.

3 ®
Hi-Force
HYDRAULIC TOOLS . . SHT 2 OF
10 Tonne, Single Acting, Hand Operated, Workshop Press FROM BS8412 HPF1020 2 SHTS
REVISION
SPARE PART
ITEM NO. PART NUMBER DESCRIPTION QrY. | 2VALABILITY 1 6088
1 HS$1010 SPRING RETURN CYLINDER 1 6180
3
2 ADCO10CA007 25T - 10T REDUCER BUSH 1 4
3 CM1 MALE COUPLER 1 5
4 HG10 PRESSURE GAUGE 4IN. 0-10 TONNE | 1 é
7
5 HGAI GAUGE BLOCK 1 8
6 HP110 HANDPUMP 1 ?
; T ELBOW, 3/8" NPT FEMALE TO 3/8" . 10
NPT MALE n
8 HH2 HYDRAULIC HOSE 2M. 1 12
9 FASO02HZ001 NO.4 x 3/16 HAMMER DRIVE SCREW| 4 13
14
10 AANO25FPOO] NAMEPLATE 1 X 15
1 PAA025CHO01 25T PRESS FRAME 1 X 16
17
Mé x 30 mm HEX SOCKET CAP
12 BLC006JD030 EAD SCREW 6 8
13 WACO06AFO00 Mé ZINC WASHER 12 19
14 SFCO18HAQ02 PUMP CLAMP BRACKET 1 20
NOTES:
15 SFCO18HA003 PUMP CLAMP BRACKET 2
16 NUC006JC000 M6 NYLOK NUT 6 -ALL PARTS AVAILABLE TO ORDER AS AN
INDIVIDUAL SPARE PART UNLESS MARKED "X"
17 WAC008ABO0D M8 PLAIN WASHER 2
18 WAC008BB00O M8 ZINC PLATED SPRING WASHER | 2 -FOR SUB ASSEMBLIES (ITEM NO.S 1, 6 & 11) PLEASE REFER TO THEIR
INDIVIDUAL EVD's
M8 x 20 mm HEX SOCKET CAP
19 BLC008KDO020 D SCREW 2
20 SFC152HF001 HAND PUMP BRACKET 1

www.hi-force.com

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL

TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




Hi-Force

®
HYDRAULIC TOOLS

25T PRESS FRAME

www.hi-force.com

SERIAL NUMBERS PRODUCT NO.
FROM BS8412 PAAO25CHOO01
ITEMNO.|  PART NUMBER DESCRIPTION Qry. | AR | SERVICE

1 |PBSO25HCO01 25T PRESS UPPER ] X

2 |MBCO84FBOO! MOUNTING BLOCK 1 X

3 |PBSO25BCO01 PRESS BED ] X

4 |PUCO25FE0O! 25T PRESS FRAME UPRIGHT 4 X

5 |PBSO25LCOO1 25T PRESS BASE ] X

6  |PFCO25AF003 PRESS FOOT 2 X

7 |BLCO20PAO70 M20 x 70 HEX HEAD BOLT 20

8 |WAC020AB000 M20 PL WASHER 40

9 |NUC020PC0O00 M20 NYLOK NUT 20
BLCO12MBO35 M12 x 35 HEX HEAD BOLT 4
WACO12BB000 M12 SPRING WASHER 4
WACO12AB000 M12 PLAIN WASHER 4
NUCO012MC000 M12 NYLOK NUT 4
PLC025CPO01 25T LOAD PIN 2
HLCO10BMO03 BRIDGE HANDLE 2
BLC0O05HD025 M5 x 25 SOCKET CAP HEAD SCREW 4
STC025RA001 R CLIP 2
WACO008BBO0O M8 ZINC PLATED SPRING WASHER 4
BLCO0BKDO40 M8 x 40 SOCKET CAP HEAD SCREW 4

NOTE:

SHT 1 OF
1 SHTS

REVISION

16169

@ BES
3

- ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS
(UNLESS MARKED WITH X).

IMPORTANT

PRODUCT SERIAL NUMBER - FROM THE LABEL

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




	Sheet1
	Drawing View2
	Detail View A (2 : 15)

	Sheet2
	PAA025CH001.pdf
	Sheet1
	Drawing View1





